
Model T32737 (Mfd. Since 07/24) -27-BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

44

51

52
53

40

41

45 48
49

34

39

50

21

47
20

37 36
38

35 46

54

11 16

21
23

13
24

18

14

14

22

25
26

27

28
29

1213
14

17

19
20

7

6

51
3 2

4 9
10

8

15

29
80

94

101

92
93

91

58

43 42

73

56
57

55

77
78

67

64

72

77 78

71

65

69
6366 68 70

58
60

5961 74

66

62

75
76

6365 6456 57

85
86
87
88
89

82
90

57

77
78

21

84

81

57
82

79

19

66

83

95
20

96

97

100

98 99
96

97

For Attaching Table
to Extension Wing 

98

32

33

31

30

Main

SECTION 6: PARTS
We do our best to stock replacement parts when possible, but we cannot guarantee that all parts shown 
are available for purchase. Call (800) 523-4777 or visit www.grizzly.com/parts to check for availability.



-28- Model T32737 (Mfd. Since 07/24)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

Main Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PT32737001 SHOULDER SCREW M6-1 X 11, 12 X 12 52 PT32737052 STANDOFF-RD MF M3-.5 X 6, M3-.5
2 PT32737002 FLAT WASHER 8.5 X 16 X 2, NYLON 53 PT32737053 MITER GAUGE POINTER
3 PT32737003 PHLP HD SCR M4-.7 X 10 54 PT32737054 PHLP HD SCR M3-.5 X 6
4 PT32737004 FLIP STOP 55 PT32737055 EXTENSION TABLE
5 PT32737005 STOP PLATE MOUNTING BLOCK 56 PT32737056 EXTENSION TABLE END COVER
6 PT32737006 MOUNTING BLOCK INSERT 57 PT32737057 BUTTON HD CAP SCR M6-1 X 12
7 PT32737007 KNOB BOLT M6-1 X 30 58 PT32737058 SQUARE HEAD BOLT M8-1.25 X 45
8 PT32737008 FLAT WASHER 6MM 59 PT32737059 FLAT WASHER 8MM
9 PT32737009 COMPRESSION SPRING 1 X 10 X 30 60 PT32737060 LOCK WASHER 8MM
10 PT32737010 COMPRESSION HOUSING 61 PT32737061 LOCK NUT M8-1.25
11 PT32737011 MOUNTING BLOCK POINTER 62 PT32737062 SLIDING TABLE
12 PT32737012 FLAT WASHER 4MM 63 PT32737063 LIMIT BLOCK
13 PT32737013 BUTTON HD CAP SCR M4-.7 X 8 64 PT32737064 BEVEL COMPRESSION PLATE (LEFT)
14 PT32737014 GLIDE RAIL 65 PT32737065 BEVEL COMPRESSION PLATE (RIGHT)
15 PT32737015 CAP SCREW M5-.8 X 12 66 PT32737066 GUIDE PLATE
16 PT32737016 EXTENSION FENCE 67 PT32737067 FLAT HD CAP SCR M6-1 X 16
17 PT32737017 SET SCREW M5-.8 X 12 68 PT32737068 PHLP HD SCR M5-.8 X 6
18 PT32737018 SUPPORT PLATE 69 PT32737069 POSITION PLATE
19 PT32737019 CAP SCREW M6-1 X 12 70 PT32737070 CAP SCREW M6-1 X 8
20 PT32737020 LOCK WASHER 6MM 71 PT32737071 ROLLER PLATE
21 PT32737021 FLAT WASHER 6MM 72 PT32737072 STEEL BALL 16.5MM
22 PT32737022 FENCE 73 PT32737073 WEAR PLUG
23 PT32737023 LOCK KNOB SEAT 74 PT32737074 ADJUSTABLE BAR
24 PT32737024 KNOB BOLT M10-1.5 X 34 75 PT32737075 CAP SCREW M8-1.25 X 20
25 PT32737025 EXTENSION ROD 76 PT32737076 HEX BOLT M6-1 X 10
26 PT32737026 FENCE SCALE 77 PT32737077 STOP BLOCK
27 PT32737027 EXTENSION FENCE SCALE 78 PT32737078 FLAT HD CAP SCR M5-.8 X 16
28 PT32737028 FENCE INDEX LINE WINDOW 79 PT32737079 RUBBER PAD
29 PT32737029 BALL-NOSE SPRING PLUNGER 6 X 7 80 PT32737080 CAP SCREW M4-.7 X 6
30 PT32737030 FENCE PIVOT KNOB 81 PT32737081 SLIDING TABLE BASE
31 PT32737031 WEAR PAD 10 X 25 X 0.68 NYLON 82 PT32737082 SLIDING TABLE END COVER
32 PT32737032 T-NUT BLOCK M8-1.25 83 PT32737083 SWITCH EXTENSION C-BRACKET
33 PT32737033 BUTTON HD CAP SCR M8-1.25 X 45 84 PT32737084 SWITCH EXTENSION L-BRACKET
34 PT32737034 PLASTIC STRIP 950 X 7 X 0.6MM 85 PT32737085 HEX NUT M16-1.25 THIN
35 PT32737035 MITER GAUGE 86 PT32737086 LOCK SHAFT
36 PT32737036 BUSHING 14 X 22 X 12, BRONZE 87 PT32737087 COMPRESSION SPRING 1 X 9 X 20
37 PT32737037 FINISH NUT M8-1.25 88 PT32737088 LOCK SHAFT SLEEVE
38 PT32737038 BEAR HEAD LABEL 89 PT32737089 KNOB M6-1, D25, BALL
39 PT32737039 MITER BAR 90 PT32737090 ROLL PIN 3 X 16
40 PT32737040 DETENT LEVER 91 PT32737091 LEG
41 PT32737041 DETENT LEVER SEAT 92 PT32737092 HEX NUT M8-1.25
42 PT32737042 TORSION SPRING 93 PT32737093 ADJ FOOT M8-1.25 X 67.5
43 PT32737043 SHOULDER SCREW M6-1 X 5, 6 X 15 94 PT32737094 SET SCREW M6-1 X 6
44 PT32737044 KNURLED SCREW M8-1.25 X 7.2 95 PT32737095 CAP SCREW M6-1 X 16
45 PT32737045 MITER GAUGE WEAR PLATE 96 PT32737096 CAP SCREW M10-1.5 X 40
46 PT32737046 SQUARE NUT M6-1 97 PT32737097 LOCK WASHER 10MM
47 PT32737047 BUTTON HD CAP SCR M6-1 X 16 98 PT32737098 FLAT WASHER 10MM
48 PT32737048 SET SCREW M5-.8 X 16 DOG-PT 99 PT32737099 HEX NUT M10-1.5
49 PT32737049 HEX NUT M5-.8 100 PT32737100 FENDER WASHER 10 X 30 X 2MM
50 PT32737050 CAP SCREW M8-1.25 X 16 101 PT32737101 QR CODE LABEL
51 PT32737051 CAP SCREW M4-.7 X 14


